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Customer: Asia Pacific Industry Group Co., Limited
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Address: N0.3399, Luzhou Ave.,Baohe Industrial District, 230051, Hefei city, Anhui Province, P.R.China
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Sample name: POF shrink film
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Description: Polyethylene main material,polypropylene
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Manufacturer: Asia Pacific Industry Group
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Sample received date: May.10, 2018

M 3 SR [Testing Requested:
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For compliance with the Food and Drug Administration Regulations 21 CFR 177.1520:

To determining the amount of Total Extractive from the submitted samples and Density.

il 45 B | Testing Results:

IR 1i/Please refer to next page(s).
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e FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)******

Signed for and on behalf of
Shenzhen AOV Testing Technology Co., Ltd, Kunshan Branch
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Li Ting Ting, Maggie Wang Wei Xin, Weikin Yuan Qi, Mickey

Report Clerk Technical manager Lab manager

Laboratory Supervisor
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Test ltem Unit Result Limit
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LR . In n-hexane at 50°C temperature for 2 hours
Total Extractive
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25°CHb BT RS 2 /N o 0.22 113 98
In xylene at 25°C temperature for 2 hours
L ) g/cm? 0.913 0.85~1.00 0.880~0.913
Density
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-Unit: g/cm 3 denote milligram per cubic centimetre volume, ” <"=Less than or equal to
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***End of Report***
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